

TEST REPORT NO 72/P/LB/2020 (EN)

SUBJECT OF TESTING: Self-adhesive foil PROFIFLEX 4-FLOOR & PRINT
MRT WF 160+

ORDERER: MEDIA IKONOS Sp. z o.o.
UL. GOSŁAWICKA 2D
45-446 OPOLE

DATE OF RECEIPT THE SAMPLES: 14.05.2020 r.

DATE OF TESTS: 14 – 18.05.2020 r.

EXECUTOR: M.Sc. Eng Marcin Pożarowszczyk
Technician Jacek Kamiński

Number of copies: 1

Number of pages: 3

Warsaw, 28.05.2020

RESEARCH LABORATORY OF OCiB/L-ICiMB	TEST REPORT NO 72/P/LB/2020 (EN)	page 2 / 3
--	---	------------

1. Subject of testing

- Self-adhesive foil PROFIFLEX 4-FLOOR & PRINT MRT WF 160+
- Producer: ATRIUM CENTRUM PLOTTEROWE Sp. z o.o.
UL. GOSŁAWICKA 2D
45-446 OPOLE

Number of sample: 1 piece (1,37 x 1,5 m)

Designation of sample: WL/IV/P/048/2020

The samples taken and delivered to the Research Laboratory by the Orderer.

2. Scope of tests and the place of their execution.

- determination of critical slip angle

Scope of tests has been established by the Customer.

Tests have been made in the Research Laboratory of Ceramics and Concrete Division, ul. Postępu 9, 02-676 Warsaw.

3. Testing methods:

DIN 51130:2014–02

Testing of floor coverings. Determination of the anti-slip properties. Workrooms and fields of activities with slip danger, walking method. Ramp test.

4. Results of tests

4.1. Determination of critical slip angle.

According to DIN 51130:2014–02 Testing of floor coverings. Determination of the anti-slip properties. Workrooms and fields of activities with slip danger, walking method. Ramp test.

Sample size: 0,5 m²

RESEARCH LABORATORY OF OCiB/Ł-ICiMB	TEST REPORT NO 72/P/LB/2020 (EN)	page 3 / 3
--	-------------------------------------	------------

Critical slip angle	
Adjusted average overall acceptable angle α_{ges}	Anti-slip properties class
8,9	R 9

5.0. Statement.

5.1. Results of tests relate exclusively to tested objects.

5.2. Test report may be copied only as a whole, whereas for partial coping the consent of laboratory is required.

The person responsible for the report:


Agnieszka Ducka, M Sc

The person authorizing the report:

Kierownik
Laboratorium Badawcze
Oddziału Ceramiki i Betonów


mgr Agnieszka Ducka